TEST REPORT

No. : GZIN1912066650MR
Date: Dec 23, 2019
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CUSTOMER NAME: KATER IMPORT&EXPORT CO.,LTD.
ADDRESS: NO.1904,L3 BUILDING DONGXIMEN,FURONG

DISTRICT,CHANGSHA,HUNAN, CHINA

Sample Name : KASTAR TILE GROUT
Product Specification : CONJOINED DOUBLE PIPE 400mi/540g
Material and Mark . KASTAR

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

R——
SGS Ref. No. : WHIN1912003960PS

Date of Receipt . Dec 10, 2019

Testing Start Date . Dec 10, 2019

Testing End Date . Dec 23, 2019

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

]
\I\}"

Winnie Tan
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
Abrasion GB/T 36797-2018 Section 7.2.10
1 ) 41 mg /
Resistance & GB/T 1768-2006
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/- Not Apply to the judgment.

Original Sample Photo:

Sample A
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Test Item: Abrasion Resistance
Sample Description: Adhesive
Test Method: GB/T 36797-2018 Section 7.2.10 & GB/T 1768-2006
Test Condition:

Wheel: CS-17

Load: 750g/wheel(total 15009)

Cycles: 500
Test Result:

Sample Weight loss
A 41 mg

Note: weight loss = weight before test-weight after test.

Test Photo:

Before test During test
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After test
Equipment Information:
) ) o Next Calibration
Equipment Model Equipment No. Calibration date dat
ate

Taber Abrasion

5155 GZMR-AG-E195 2019-07-18 2020-07-17

Tester

Electron Balance AL204 GZMR-AG-E107 2019-05-22 2020-05-21

Appendix information:

1.The test report shall only be used for clients’ scientific research, teaching, internal quality control,
product research and development, etc., and just for internal reference.

2.The test sample was prepared by scraping method, with a film thickness of 1Tmm. After preparation,

it was conditioned at (23 + 2) °C, (50 + 5)% RH for 7 days.

*kkkkkkk End Of report********
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